
Water Pro Conference

National

Rural Water 
Association

September 25-27, 
2023

Gaylord at 

the Rockies

6700 North 
Gaylord Rockies 
Blvd

Aurora Colorado

80019

1



Electrocoagulation & 
Support Equipment

www.powellwater.com

 Powell Water System, Inc.

Scott Powell, President

(303) 241-2489

Design, Build and 
Operation

Lagoon Logistics, LLC
Jeff Couch
President

(970) 231-9937

Microalgae Microbe 
Assemblages

 Sundine Enterprises, 
Inc. 

 Judd Sundine, 
Horticulturist

(720) 363-0548
United States Patent Number 10358361 B2 & 11407660 B2.  System and Method for 
Remediation of Wastewater Including Aerobic, Anaerobic and Electrocoagulation 
Technology.  This patent is wholly licensed by Powell Water Systems, Inc.
[...]
gpm

118

GPM Reverse

Osmosis Permeate

Service

Water

Tank

1,201

Makeup

78

GPM Reverse

Osmosis Reject

Secondary Reverse Osmosis

60%

Recovery

1,201.0

gpm

534.5 blowdown

gpm blowdown

Block 5

468

gpm

evaporation

79

gpm blowdown

Block 4

gpm

evaporationMakeup

79

534.5 blowdown

1,123

gpm

468

Evaporation

gpm

250 blowdown

gpm blowdown

AP Tower

187

gpm

evaporation

38

15 

Cycles



Sparingly Soluble Salts 

Removed as Solids

54

Remove the Silica, Phosphate, and Dust from 

the cooling tower blowdown water between the 

cooling tower and reverse osmosis.

This allows a higher Reverse Osmosis Permeate 

percentage.

This reduces the amount of Reverse Osmosis 

Reject going to the evaporation disposal pond 

allowing Zero Liquid Discharge
 



Two 500 gpm EC Systems in Parallel

Powell Electrocoagulation removes the silica and phosphate 

after cooling tower concentration and before ultra filtration.

Silica 

reduced 

from 

110 to 

1.4 

mg/l 

with 

EC

95%
Recovery



Electrocoagulated, Ultra Filtration Reject 

Water is Pulled into a Vacuum Tower

Coagulated 

solids are 

pumped 

into a 

dumpster 

at 23% 

solids by 

weight. 

The solids 

continue to 

dewater 

over time.

56



Solids Handling  
“When compared with alum treatment, electrocoagulation provided 

approximately 83% less sludge volume and a 76% improvement in 

filtration rate.”

EPA / 540 / S-937504 September 1993 Emerging Technology    
Summary, Superfund Innovative Technology Evaluation

57



Innovative Alternative

58

• Remove the Silica and Phosphate by 95% 

from the service water.

• Remove the Calcium, Magnesium, and 

Hardness by 90% from the service water.

• After evaporating the water in the cooling 

tower by 90%, return the remaining 10% 

with the concentrated solids to be blended 

with the service water for Powell 

Electrocoagulation and coagulated solids 

separation.



Service Water to Cooling Tower

59

Gas Fired Electrical Generation Water quality on 2/27/2020

Raw Blowdown Concentration

Service EQ difference

Metals Water Tank EQ / Service 

Calcium (Ca) mg/l 40.6 250.3 6.17

Calcium (CaCO3) mg/l 101.5 625.8 6.17

Magnesium (Mg) mg/l 10.1 61.5 6.09

Magnesium (MgCO3) mg/l 41.6 253.4 6.09

Sodium (Na) mg/l 14.7 148.1 10.07

Potassium (K) mg/l 8.0 20.8 2.60

Silica (Si) mg/l 2.7 18.1 6.70

Silica (SiO2) mg/l 5.8 38.7 6.67

Phosphate (P) mg/l 0.0 4.3

Iron (Fe) mg/l 0.0 0.1

Boron (B) mg/l 0.0 0.3

Anions

Fluoride (F-) mg/l 0.7 5.0 7.14

Chloride (Cl-) mg/l 11.7 131.4 11.23

Nitrite (NO2) mg/l 0.7 0.0 0.00

Sulfate (SO4) mg/l 78.6 975.5 12.41

Bromide (Br) mg/l 0.0 0.0

Nitrate (NO3) mg/l 3.2 20.0 6.25

Cooling Tower 

chemical addition is 

required to keep the 

calcium and 

magnesium from 

plating out on the 

cooling tower. 

The added sulfate is 

more than the 

calcium.

Silica increased by 

evaporation by 6.7

times.

Sulfate increased 

12.41 times 

because of 

chemical addition.



Service Water to Powell 

Electrocoagulation to Cooling tower

60

Zero Liquid 

Discharge

11.3 GPM 

Evaporation 

Ponds.

100 Cycles of 

Concentration

Evaporation

1,123

gpm

Evaporation

gpm

124.8

Powell Electrocoagulation 

Clarification

52

gpm

Blowdown

to Electrocoagulation

Cooling Tower

gpm

20.8

187

gpm

evaporation

gpm

evaporation

207.8

gpm

520

gpm

520

gpm

to Zero Liquid

1,247.8

Cooling Tower

Makeup

11.3

AP Tower

468

gpm

evaporation

Block 4

468

 Discharge 

Evaporation Pond

Makeup Clarified Water Discarded Concentration

gpm Electrocoagulated and gpm gpm Cycles of

1,134.3 1,259.1 1,123 11.3 100.0

Block 5

gpm

blowdown

52

gpm

Service

Water

Tank

gpm

Makeup

1,134

blowdown

and

blowdown



Blowdown Water after 100 Cycles

61

Gas Fired Electrical Generation Raw 100 Cycles % in Raw

Service Blowdown Service

Metals Water 11th pass Water

Calcium (Ca) mg/l 40.6 40.6 100%

Calcium (CaCO3) mg/l 101.5 101.5 100%

Magnesium (Mg) mg/l 10.1 10.1 100%

Magnesium (MgCO3) mg/l 41.6 41.6 100%

Sodium (Na) mg/l 14.7 1,584.0 10776%

Potassium (K) mg/l 8 728.0 9100%

Silica (Si) mg/l 2.7 1.9 72%

Silica (SiO2) mg/l 5.8 3.9 67%

Phosphate (P) mg/l 0 0.0

Iron (Fe) mg/l 0 0.0

Boron (B) mg/l 0 0.0

Anions

Fluoride (F-) mg/l 0.7 70.0 10000%

Chloride (Cl-) mg/l 11.7 1,170.0 10000%

Nitrite (NO2) mg/l 0.7 31.0 4424%

Sulfate (SO4) mg/l 78.6 1,302.9 1658%

Bromide (Br) mg/l 0 0.0

Nitrate (NO3) mg/l 3.2 19.2 600%

Problematic Ions like 

Silica and Phosphate 

are less than Raw 

Service Water

Annoying Ions like 

Calcium, Magnesium, 

and Hardness 

remained the same.

Infinity Soluble ions 

like Sodium and 

Chloride increased 

100 times.

The 100 Cycle TDS of 

5,052 mg/l could be 

increased to 70,000 

mg/l with the existing 

metallurgy.



Economics Reasons for Raw Service 

Water Treatment with Blowdown

62

The operating cost for the Powell EC system is less 

than cooling tower chemical cost.

The capital cost for the Powell EC system is less than 

the reduction in evaporation pond construction 

savings.

The existing evaporation pond is twice the salinity of sea water 

and sooner or later those solids will turn into a Jell.

Replacement evaporation ponds for 78 gpm, 2.3 gpm evaporation 

per acre, and $500,000 per acre is $17,000,000.

Powell electrocoagulation, clarification and 11.3 gpm evaporation 

pond is $10,000,000.

Water savings is 35,000,000 gallons per year



Red Rocks Community College

• Water Quality Management 
(WQM) classes start at 6pm, and 
meet once per week

• Varied schedules- online, 
remote, in-person, accelerated, 
etcetera

• Prior Learning Assessment- turn 
experience into college credit

• All courses have Training Units

• Certificates

• Associates of Applied Science 

 (2 years)

• Bachelors of Applied Science 

 (4 years)

• Chelsea Campbell; Faculty 
Chelsea.Campbell@rrcc.edu

63



Bureau of Reclamation

64



65



Consistent High Quality Permeate Without Irreversible Fouling

TARGET CONSTITUENT

TH as CaCO3 (mg/L) 699.7 174.3 0.1 743.38 428.68 1.38 810.4 723.4 4.86

pH 8.1 7.9 7.1 8.3 8.8 8.8 8.7 9.3 9.9

TDS (mg/L) 1683 1515 5 2848.7 1686.2 11.4 1992 1966 21.2

Silica (mg/L) 15.61 0.30 0.3 17.7 1.39 0.3 19.4 3.24 0.3

TSS (mg/L) 5.0 5 5 5.3 12.5 5 5.3 17.8 5

Total Phosphate (mg/L) 0.11 0.05 0.05 0.16 0.06 0.05 0.19 0.05 0.05

TOC (mg/L) 5.79 4.84 0.5 6.38 5.18 0.51 7.34 5.46 0.5

*ORP (mV) 180 -141.8 -182.9 194.00 -112.40 -124.60 211 -70 -61.2

*Temperature (
o
C) 15.86 13.19 12.86 18.09 16.99 16.96 19.94 21.23 21.33

Total Coli (mpn/100 mL) 1.0 1.0 1.0 1.18 1.67 1.0 1.0 1.0 1.0

OPERATING PARAMETER

Energy Intensity (kWh/kgal)

Pressure (psi)

Permeat Flow (gpm)

Perm Flux (gfd)

Concentrate Flow (gpm)

% Recovery 3-stg RO

**% Recovery Overall 

*As trended through in-line analyzers **@ 400 ppm TDS w/ Blend

90th Percentile

R
aw

 W
at

er

Fi
lt

er
ed

 E
C

 

Su
pe

rn
at

an
t

Pe
rm

ea
te

R
aw

 W
at

er

Fi
lt

er
ed

 E
C

 

Su
pe

rn
at

an
t

Pe
rm

ea
te

R
aw

 W
at

er

Fi
lt

er
ed

 E
C

 

Su
pe

rn
at

an
t

Pe
rm

ea
te

49% 54%

0.80

90th Percentile

39.6

312

51.4

386

0.86

14.3

0.97

52%

59%

13.2

0.88

48%

10th Percentile Average

10th Percentile Average

44.9

0.72

11.9

0.80

43%

346

66

98% EC RO water recovery with implementation of 

recommended modifications from original test parameters



Particle Size Distribution
larger particles stay on top of the membrane

67



Ultra - Filtration Performance Significantly 

Improved With EC Pretreatment

35% increase in permeate flow rate

 with Powell EC pretreatment 68



Scanning 

Electron 

Microscopy 

Imaging 

Shows 

Reduced 

Fouling via 

EC 

Pretreatment

69
Electrocoagulated water cleans fresh membranes



400 + Hours With No Reduction in Water Flux

70



Amperage vs Flux Decline

71



Removal Efficiency vs Amperage

72



Powell Electrocoagulation Typical 

Flow Diagram

  

Atmospheric Pressure 
EC Chamber overflow

Water and Coagulated
Solids separation.
1. Vacuum Clarifier
2. Slant plate clarifier
3. Decantation
4. Lagoon
5. Dissolved Air Flotation

Influent

Atmospheric Pressure Electrocoagulation Chamber

Off the shelf dissolvable electrocoagulation blades
73



uses electricity and 

sacrificial metal 

blades/plates to coagulate 

solids

Powell Water Electrocoagulation

10 gpm

50 gpm Tertiary  Treatment

Oklahoma WWTP

NEW

USED
74



Electro-Coagulation vs. Chemical 

Coagulation

Courtesy: University of AZ Presentation “Electrocoagulation and Water 

Sustainability: Silica and Hardness Control” | June 26, 2008 | James C. Baygents and 

James Farrell

Potassium Alum
KAl(SO4)2·12(H2O)

Ferric Chloride
FeCl3·6(H2O)

Electro-coagulation
Fe2+ or Al3+

Alum and ferric 
chloride cause 
salinity increase 
b/c of salt 
counter-ions

Potassium K = 39.10
Aluminum Al = 26.98
Sulfur S = 32.06
Oxygen O = 16.00
Hydrogen H = 1.01
KAl(SO4)2*12(H2) = 474.44

1.91 g of salts 
per g of Fe

0 g of salts 
per g of Fe 
or Al

Alum and ferric 
chloride contain 
less coagulant on 
a per mass basis

114 lbs. of Al 
per ton of K 
alum 

413 lbs. of Fe 
per ton of 
ferric chloride 

1 : 1

Alum and ferric 
chloride cause 
salinity increase 
b/c of salt 
counter-ions

Iron Fe = 55.85
Chlorine Cl = 35.45
Hydrogen H = 1.01
Oxygen O = 16.00
FeCl3*6(H2O) = 270.32

Metal Sheet

Total Dissolved 
Solids reduction 
in place of TDS 

increase

17.6 to 1
5.7% Al

4.8 to 1
20.66% Fe

1 to 1
100%

“When compared with alum treatment, electrocoagulation provided approximately 83% less sludge volume 

and a 76% improvement in filtration rate.”  (EPA / 540 / S-937504 September 1993 Emerging Technology)



Blade Maintenance

76Change out 0 to 6 blades per day



Sulfuric Acid Blade Cleaning CIP

77

1.Influent Supply feed

2.Clean in Place feed

3.City Water feed

4.Clean in Place return

5.Influent Supply return



• Plates are placed vertically within the patented reaction chamber

• Direct current is applied to the first and last blade

• Untreated water is introduced into the bottom of the chamber

• Water is dispersed evenly as it moves upward through the blades

• Water conducts electricity throughout the chamber

+_

Samsung 600 gpm unit South Korea 78



• Metal blades change 

from a solids to an ion 

when electrons pass 

through.

• Electron flooded water 

neutralizes charged 

particles, Van der 

Waals force, making 

them separable 

(precipitate) from the 

water

• Treated water 

overflows to secondary 

separation  such as 

ponds, clarifiers, 

filters, or etcetera.

+_

• Heavy metals precipitate into acid-resistant oxide sludge that 

passes the Toxic Classification Leaching Procedure (TCLP), 

making the sludge non-hazardous

Central Wastewater Treatment Facility (CWT)

50 gpm, Denver, Colorado

79



500 gpm
1,866,240 square inch 
Wet blade surface area

50 gpm
186,624 square inch
Wet blade surface 

The Powell Electrocoagulation Process is 

Scalable to accommodate larger flow rates.  

600 gpm is the manufacturing economy of 

scale and then parallel units can be used to 

treat any size flow rate.

80



EC Solids Dry in the Oxide Form 

81



Sludge from EC:

• Solids dewater completely

• Metals are non-hazardous 

   as oxides

• Does not leach at ambient landfill pH

• Passes EPA TCLP and California Title 22 

STLC and TTLC leach tests

82



Canadian Oil Tar Sands Mature Fine Tails

Solids concentration of 25% after 40 years went to 

99.8% in 10 days, By adding the electro mode of force 

to drive the normal reaction in nature.
83



Post Powell EC-Filter Press

Denver Central Wastewater Treatment 

(CWT) 84



Primary Clarifier Influent, Robert Hite 

Water Reuse Facility Denver Colorado

85



86Henry Fenton’s reagent is the addition of hydrogen peroxide (H2O2) with ferrous iron 



87Henry Fenton’s reagent is the addition of hydrogen peroxide (H2O2) with ferrous iron 



88

Vector Attraction Reduction- fecal coliforms in sewage sludge must be less than 1,000 

Most Probable Number (MPN) / gram of total solids on a dry mater bases.  

EPA/600/R-22/194 | January 2023 | www.epa.gov/research.



89CDPHE Colorado Rural Water Association April 5. 2023 Presentation



90
CDPHE Colorado Rural Water Association April 5. 2023 Presentation



91
CDPHE Colorado Rural Water Association April 5. 2023 Presentation



92CDPHE Colorado Rural Water Association April 5. 2023 Presentation



Municipal Wastewater Nashville, Tennessee 

Raw Treated % Removal

COD 490 26 94.70

Total Solids 602 401 43.40

Suspended Solids 73 7 90.4 

Settleable Solids 21 5 76.20

Total Hardness 127 11 91.30

Alkalinity 267 11 95.80

pH 6.88 7.02

IOD 0.98 <0.1 89.80

BOD 220 9 95.90

Coliform 318,000/ml 0 99 +

Phosphates 38 0 99 +

Vanderbilt Study 

93



29,000 mg/l BOD Waste to Fertilizer

Sample ID 44624-25

Sample Detail Cooker Water 

mg/l As Received Dry Weight Percentage

Total Kjeldahl Nitrogen (TKN) 1,580 9,190 0.92%

Phosphorus 18,970 110,300 11.03%

Potassium 3,686 21,430 2.14%

Calcium 1,272 7,395 0.74%

Magnesium 1,100 6,395 0.64%

Sodium 17,590 102,300 10.23%

Sulfur 15,000 87,200 8.72%

Iron 37,770 219,600 21.96%

Phosphate P205 43,400 252,000 25.20%

Potash K20 4,440 25,800 2.58%

94



Coagulated Solids from Industrial Process,

75% of the Wastewater Converted to Fertilizer.

95



Army Corp of Engineers

30 gpm Huntsville, Alabama 

Adjustable to 3, 6, and 12 volts between the blades

to accommodate for the conductivity of the water.



Office of Navel Research

6 gpm Skid Mounted Unit Oxnard, California

97

Amperage 

controlled

Power 

supply

Polarity 

Reversing

Full wave 

rectification 

of the AC 

power to 

DC power



Contaminant Before (mg/l) After (mg/l) % Removal
Aluminum 224 ND (0.7) 99+
Arsenic 0.076 ND (<0.002) 97
Barium 0.014 ND (<0.001) 93
Boron 4.86 1.41 70
Cadmium 0.125 ND (<0.004) 96
Calcium 1,321 21.4 98
Chromium 139. ND (<0.1) 99+
Cobalt 0.1238 0.0214 82
Copper 0.7984 ND (<0.0020) 99+
Cyanide (free) 723 ND (<0.02) 99+
Fluoride 1.1 0.415 62
Gold 5.72 1.38 75
Iron 68.34 0.19 99+
Lead 0.59 0.0032 99+
Magnesium 13.15 0.04 99+
Manganese 1.061 0.018 98
Mercury 0.72 ND (<0.003) 98
Molybdenum 0.35 0.029 91
Nickel 183 0.07 99+
Platinum 4.4 0.68 84
Selenium 68 38 44
Silicon 21.07 ND (0.10) 99+
Silver 0.0081 0.0006 92
Tin 0.213 ND (<0.020) 90
Vanadium 0.262 ND (<0.002) 99+
Zinc 221 0.140 99+

Typical
Removal

Rates

Metals 
And 

Minerals

98



Nutrients

Contaminant
Before 
(mg/l)

After (mg/l)
% 

Removal

Ammonia 49 19.4 60

Nitrate 11.7 2.6 77

Nitrite 21 12 42

Nitrogen 
TKN

1,118.88 59.08 94

Phosphate 28 < 0.2 99+

Potassium 200 110 45

Sulfate 104 68 34

Removal rates improve significantly when combined with processing 

aids like micro algae, microbes, and or hydrogen peroxide. 99



Biologicals

Contaminant Before After % Removal

Bacteria 110,000,000 
cfu

2,700 cfu 99+

Coliform 318,000,000 
cfu

ND (<1) cfu 99+

E. coli >2,419.2 mpn ND (<0.01) mpn 99+

Enterococcus 83 mpn ND (<10) mpn 82

Total Coliform >2,419.2 mpn ND (<0.1) mpn 99+

Cyanotoxin 97.1 ug/l 0.001 ug/l 99

100



Pesticides

Contaminant Before (mg/l) After (mg/l) % Removal

Aldrin 0.063 ND (0.001) 98

Chlorpyriphos 5.87 ND (0.03) 99+

Cypermethrin 1.3 0.07 94

DDT 0.261 0.002 99+

Diazinon 34 0.21 99+

Lindane 0.143 ND (0.001) 99+

Propetamphos 80.87 0.36 99+

101



Hydrocarbons

Contaminant Before (mg/l) After (mg/l) % Removal

Benzene 90.1 0.3590 99+

Ethyl Benzene 428 0.372 99+

MP-Xylene 41.6 0.057 99+

MTBE 21.58 0.0462 99+

O-Xylene 191 0.416 99+

PCB 0.0007 ND 
(<0.0001)

85

Petroleum 
Hydrocarbons

72.5 ND (<0.2) 99+

Toluene 28,480 0.227 99+
102



Dyes
Contaminant Before (NTU) After (NTU) % Removal

Ref. 006-691 125.1 12.1 90

Ref. 006-692 129.4 2.2 98

Ref. 006-854 68.30 0.68 99+

Ref. 006-851 2,340 4.5 99+

Radioisotopes

Contaminant Before After % Removal

Americium-241 71.99 pCi/l 0.57 pCi/l 99+

Plutonium-239 29.85 pCi/l 0.29 pCi/l 99+

Radium 1093 pCi/l 0.10 pCi/l 99+

Uranium 0.13 mg/l 0.0002 mg/l 99+